
 
 

 
 

 
 
 
 
Drinking Water Quality 
Management Plan 
 
 
Document No. WMP.001 
Version 6 
Date 20 September 2022 
 
 



Livingstone Shire Council Drinking Water Quality Management Plan 
 

Document No. WMP.001 Version No.6   Date 20/09/2022 Page 2  

Approval and Revision Control 
 
 
Approved by Title Signature Date 

Nigel Deacon Manager Water and Waste 

 

20/09/2022 

 
 
Controlled Hardcopy Distribution List 
 
Copy No.  Position Title Officer’s Name 

1 Manager Water and Waste Nigel Deacon 
2 Coordinator Water & Sewerage Process 

Operations 
Peter Stapleton 

3 Technical Specialist Technical Specialist  Michael Dalton 
 
 
Revision 
 
Revision 
No.  

Title Revised By Date 

1 Drinking Water Quality Management Plan Sean Fallis 25/6/2015 
[...]
Beach, Zilzie, Emu Park and Keppel Sands. Surf Lakes wave park is a major customer.  
 
The Capricorn Coast Scheme is a multiple entity scheme that has 2 distinct water supplies. 
The first supply is Water Park Creek which is harvested into the Kelly’s Offstream Storage. 
Water from this storage is conventionally treated and disinfected by the Woodbury Water 
Treatment Plant (WTP), which is operated by LSC.  
 
Water from the Woodbury WTP is supplemented by a second water supply via the 
Rockhampton to Yeppoon Water Supply Pipeline. The ~40 km pipeline supplies 
conventionally treated water from Rockhampton Regional Council at their Glenmore (WTP).  
 

1.1 Catchment Description 
1.1.1 Water Park Creek 
Water Park Creek drains the Byfield and adjacent areas within the Shoalwater Bay Military 
Training Area located along the coastal margin to the north of Yeppoon. The limited 
industrial, agricultural and other human activities that occur in the catchment mean that this 
catchment can almost be considered a protected catchment. This area to the north of 
Yeppoon receives higher rainfall than other parts of the region with average annual rainfall 
above 1500 mm. Most of this rainfall is received during the summer months. The heavy 
summer rainfalls and consistent rainfall throughout the year means that Water Park Creek 
usually maintains a flow all year round. 
The catchment area is dominated by largely uncleared lowland and mountain areas to the 
north of the catchment, a line of sand dune areas along the coast to the east and pine forest 
plantations to the south. The heavily forested catchment and limited rural or urban 
development in the area helps to ensure a high quality of water in Water Park Creek. In the 
more mountainous areas, stands of tall eucalypt and other forest hardwoods dominate the 
ridge lines with softwood and rainforest vegetation types abundant around gorges and other 
watercourses. At lower elevations the uncleared areas consist of a mix of either hardwood 
forests on clay or loam soils and teatree and heath areas on the sandy soils nearer to the 
coast.  
Apart from the pine plantation activities, the catchment area is largely undeveloped with low 
level agriculture and grazing activities occurring at lower elevations. The staging of military 
training activities in the upper parts of the catchment does not appear to have any negative 
impact on Water Park Creek and its water quality. The potential for significant further 
development in the catchment area is unlikely due to the high conservation values of the 
area and the ongoing future use of the military training area. 
The Water Park Creek storage is provided by a small concrete weir which is located 
immediately upstream of the Water Park Creek Road crossing of Water Park Creek at 
Byfield. The total volume of the weir storage is not well defined and not relevant to water 
security as pumping from Water Park Creek is only allowed when the creek is flowing, and 
other requirements are met.  
Raw water from Water Park Creek is pumped to Kelly’s Off-Stream Storage. This dam has a 
capacity of ~1200 ML, or approximately 3 months storage. Kelly’s Off-Stream Storage has 
its own very small catchment which is dominated by moderately thick eucalypt forest on 
rocky hillsides. This storage is fully fenced and is not accessible by livestock. Kelly’s Off-



Livingstone Shire Council Drinking Water Quality Management Plan 
 

Document No. WMP.001 Version No.6   Date 20/09/2022 Page 35  

Stream Storage is normally operated to maintain 93% storage capacity so that this volume of 
water could be relied upon during periods (usually late spring to early summer) when flow in 
Water Park Creek can decrease, and pumping is not allowed. Whilst there is a direct pipeline 
from Water Park Creek, to the WTP it is not used under normal operation. Supply of raw 
water from Kelly’s Off-Stream Storage to Woodbury WTP is the constant operational 
arrangement. 
Yield: The yield from Water Park Creek is based on more than 100 years of records. The historical no 
failure yield over this period is 2,020 ML/year. If an event that occurred in 1902 is excluded from the 
calculation of yield then Water Park Creek has a safe yield of 4,020 ML/annum (Water Supply 
Sources Study, Cardno, 2005). Both of the above-mentioned yields include the operation of the 
existing Kelly’s Off-Stream Storage.  

Water Quality: The Water Park Creek raw water is typical of a densely vegetated coastal catchment 
area with a high rainfall. The raw water is highly coloured, low alkalinity, low turbidity surface water. 
Apart from the high colour content, no significant water quality issues arise from the Water Park Creek 
site. The Kelly’s Off-Stream Storage has occasional cyanobacterial blooms. 

 
1.1.2 Fitzroy River Catchment 
The Glenmore WTP draws raw water from the Barrage on the Fitzroy River. The Barrage 
sits at the bottom of the Fitzroy River Catchment which is the second largest in Australia 
covering in excess of 140,000 km2. Due to the size of the catchment and the predominantly 
sub-tropical climate, the system is subject to highly variable but historically reliable flows with 
an average discharge between 5,000,000 and 6,000,000 ML/year. FRW operates the 
Barrage in accordance with a Resource Operations Plan (ROP). 
The Barrage impoundment and upstream catchment are unprotected surface waters that are 
highly impacted by a multitude of different land use practices and industrial activities that 
occur in the various sub-catchments within the Fitzroy Basin. As such the raw water in the 
Barrage storage is a higher risk source than Water Park Creek. Typical water quality issues 
that arise include cyanobacterial blooms, mine water discharges that alter water quality 
aesthetics and high flow or flooding events that lead to highly variable raw water quality e.g. 
rapid changes in turbidity (up to 2000 NTU), and fluctuations in iron and manganese 
concentration. However, FRW is responsible for managing these risks. 
 

2 Scheme Infrastructure and Operation 
2.1 Woodbury Water Treatment Plant 
The Woodbury WTP is a conventional water treatment plant, located at Woodbury, ~ 17 km 
north of Yeppoon on the Capricorn Coast. Commencing operation in 1988, the Woodbury 
WTP has a design capacity of 21.6 ML/d, with a peak flow of 250 L/s, however there is some 
doubt as to whether this is achievable. As the Capricorn Coast supply is supplemented by 
the Rockhampton-Yeppoon pipeline, the WTP typically produces 10-12 ML/day, or ~3/4 of 
the required supply, with a typical peak flow of ~190L/s. Optimum plant flow rate is 15-
16ML/day which equates to around 185L/sec. At times of higher demand, water supply from 
the pipeline is increased, and the proportion of water produced is dependent on demand. It 
is possible for either supply to produce 100% of normal daily demand for the scheme, but 
this is not typical.  
 



Livingstone Shire Council Drinking Water Quality Management Plan 
 

Document No. WMP.001 Version No.6   Date 20/09/2022 Page 36  

 

Figure 4 ATT.189 Woodbury Water Treatment Plant Schematic  
 



Livingstone Shire Council Drinking Water Quality Management Plan 
 

Document No. WMP.001 Version No.6   Date 20/09/2022 Page 37  

2.1.1 Process description: 
Intakes and sourcing infrastructure:  
Raw water is pumped form the intake at Water Park Creek, which is located approximately 
150m upstream of the weir and consists of a fixed single intake pipe structure approximately 
one metre beneath the normal water level. The opening of the intake pipe is designed with a 
cylindrical intake strainer that contains bars with a spacing of ~ 80mm to prevent the large 
debris from entering the intake pipe. The duty/standby low lift pumps of ~ 150 L/sec capacity 
pump water a distance of approximately 400m to the Water Park Creek High Lift Pump 
Station (3 pumps of ~150 L/sec capacity each) which then pumps the water about 20km to 
the Kelly’s Off-Stream Storage located in Woodbury which serves as a buffer storage for the 
Woodbury WTP.  
The offtake structure at Kelly’s Off-Stream Storage consists of nine different 2m inlets 
located at different depths with a 150mm bar screen set at the offtake depth to prevent the 
entry of large objects or debris. As the water quality in the storage is very stable, with 
turbidity rarely exceeding 5 NTU, the off-take depth is rarely varied. The Kelly’s WPS 
contains two duty/standby variable speed drive pumps each with a capacity of 500 L/sec, 
with typical pumping rates of 190-205L/sec. These pumps are used to supply raw water from 
the Kelly’s Off-Stream Storage about 800m to the Woodbury WTP inlet. 
Powdered Activated Carbon (PAC) dosing:  
Raw water is dosed with 0.2 to 0.3mg/L PAC using a duty/standby dosing system. The 
system is capable of ~2 mg/L dosing rate, but this is not required. PAC dosing is required to 
remove colour and other soluble organic compounds. 
pH adjustment:  
Hydrated lime is added (duty/standby arrangement) to increase the pH and alkalinity for the 
coagulation process. The target pH is set by jar testing (approximately monthly) and is 
typically in the range of 6.4-7. SCADA action alarms are set between the target and 
shutdown levels, with automatic plant shutdown if pH drops below 6.2, or exceeds 7.7. Soda 
ash can be substituted for the hydrated lime if required. 
Coagulation/Sedimentation:  
Water is dosed with liquid aluminium sulphate using a duty/standby dosing pump system as 
it enters the rapid mixing tank to commence coagulation. The use of the Kelly’s Off-Stream 
Storage promotes a highly stable raw water quality which enables coagulant dose to remain 
relatively constant over time. Dose rates of 34-55 mg/L are typical, but doses up to 100 mg/L 
are possible.  
Water is then pumped into a flocculation tank where reciprocating mixers provide gentle 
mixing which promotes the formation of floc particles. Polyelectrolyte is dosed into the water 
to assist floc formation. 
The chemically dosed water then passes into a sedimentation tank where floc particles are 
gravity settled to clarify the water. An array of tube settlers is used to promote the 
clarification process. The clear top surface of the water is then collected via finger weirs into 
a clear water channel which transfers the water to the filters. The tube settlers operate 
effectively at 200 L/s, but at higher flow rates, clarified water turbidities increase. The 
turbidity target for the water entering the filtration process is 1 NTU, and this is measured 
daily by the WTP operators and recorded in the WTP log. 
Sludge management:  
Sludge is removed automatically from the clarifier by a sludge scraper. The sludge is 
centrifuged with the thickened sludge removed offsite, and the supernatant returned to the 



Livingstone Shire Council Drinking Water Quality Management Plan 
 

Document No. WMP.001 Version No.6   Date 20/09/2022 Page 38  

head of plant at a rate of 4.5 L/s. Supernatant return commences 10 min after the plant 
starts up.  
Filtration:  
Filtration is achieved using six rapid gravity sand filters of 1500 mm total bed depth. Each 
filter contains three 100 mm layers of silica sand gravel (effective size = 3.0-6.0 mm, 6.0-
12.0 mm and 12.0-19.0 mm) beneath a 100 mm layer of silica sand (effective size = 1.5-3.0 
mm) which is beneath a 400 mm deep layer of top sand (effective size = 0.9-1.0 mm). The 
layer of top sand is covered by a 600 mm deep layer of filter anthracite (effective size = 1.7-
1.9 mm). Filters are automatically backwashed on head loss, with the current head loss 
trigger at 1.7m. Filters that reach the trigger are automatically taken offline and queued for 
backwash. One filter per day is also manually backwashed in addition to the automatic 
backwash cycle. Following backwash, the filters are filtered to waste for two minutes prior to 
being brought back online. Filter performance under these operating conditions generally 
produces water at less than 0.3 NTU, and typically closer to 0.1 NTU. Turbidity is monitored 
online at each individual filter by SCADA, with an alarm at 0.3NTU and a filter shutdown 
sequence initiated at >0.5NTU for 300 seconds. LSC is currently investigating the feasibility 
of implementing turbidity-based backwash triggers at a lower threshold (refer to RMIP). 
pH adjustment:  
Following filtration the water is dosed with sodium carbonate using duty/standby dosing 
pump system to adjust the pH to a target of ~7.4. SCADA alarms indicate the action limits 
around the target pH, with plant shutdown triggered when pH is below 6.7 or exceeds 8.2 in 
the 1.5 ML clearwater reservoir.  
Fluoridation: 

Fluoride dosing equipment is present, but is no longer used, and is not considered further.  
Disinfection:  

Disinfection is achieved using a single flow-paced automatic gas chlorination system. A 
target disinfection concentration is typically 1.75 mg/L with operational action limits set to 
indicate low and high dose rates. The WTP shuts down if the dose rate drops below 0.5 
mg/L or exceeds 3.0 mg/L for >15 minutes.  
The final water is then pumped to the distribution system by the Woodbury high-lift pump 
station located on the Woodbury WTP site. The Woodbury high-lift WPS supplies water 
along 15-20 km of trunk main to the St Faith’s Reservoir complex. Part way along this trunk 
main water is diverted to fill the small Woodbury Heights Reservoir. It is standard procedure 
to pump water from the Woodbury high-lift WPS via the Yeppoon West Valve Facility located 
on the Rockhampton to Yeppoon Water Supply Pipeline to fill the Taranganba Reservoir.  
The Woodbury WTP is typically attended by two operators for up to seven hours each day in 
order to monitor and operate (if required) the Woodbury WTP as well as to perform a range 
of water quality and process performance tests and checks. All operators are trained to 
Certificate III level (new operators may not have this qualification, but are trained to this level 
as soon as possible). 
Operational details are recorded on WTP operating log sheets, and then transferred to the 
“Compliance and Reporting” spreadsheet that is saved on W: drive and accessible to all 
relevant staff. Details recorded include daily water quality test results, rainfall, treated water 
flow, chemical usage, and remaining amount.  
Bypasses:  
It is possible to bypass the clarification step and operate in “direct filtration” mode, however 
this would only be considered in emergency situations. There is no longer a full treatment 
plant bypass, this has been physically air gapped. 



Livingstone Shire Council Drinking Water Quality Management Plan 
 

Document No. WMP.001 Version No.6   Date 20/09/2022 Page 39  

Dosing Chemicals:  
Powdered activated carbon, hydrated lime, aluminium sulphate, polyacrylamide, chlorine 
gas, and soda ash. 

2.2 Rockhampton- Yeppoon Pipeline 
2.2.1 Glenmore Water Treatment Plant 
The Glenmore WTP in Rockhampton is owned and operated by Rockhampton Regional 
Council, and this information is included here for completeness of understanding of potential 
risks that LSC may have to manage. 

The Glenmore WTP has a maximum capacity to treat 120 ML/d. 
The design of the Glenmore WTP has been maximised to handle very high raw water 
turbidity and the WTP can treat raw water with turbidity in excess of 2000 NTU.  
Raw water is pumped to the inlet of the WTP where the option exists for pre-chlorination or 
chlorine dioxide dosing. Influent raw water is dosed with a coagulant and pumped into two 
identical parallel train flocculation/sedimentation basins. 
Powdered Activated Carbon is added to remove colour, and polyacrylamide is added as a 
water clarification aid.  
Water then passes through the sedimentation tank (chlorine dioxide can be dosed here also) 
and clarified water (target turbidity of 1.0 to 1.5 NTU) is collected via finger weirs into 
collection channels which then transfer the clarified water to the filters. 
Filtration is achieved using 10 rapid gravity sand and garnet filters. Each filter contains a 
filter-to-waste function which enables poor quality filtered water to be wasted until the target 
water quality is achieved. Filters typically produce water with turbidity of <0.1 NTU.  
Filtered water is dosed with hydrated lime by one of two duty/standby lime feeding systems 
to correct pH (pH 7.8 target) and is then disinfected with chlorine gas with a free chlorine 
residual setpoint of 1.1 mg/L with a target range of 0.5 to 1.5 mg/L of free chlorine 
(alternatively, chlorine dioxide is able to be used for disinfection).  
The Glenmore high-lift water pump station (WPS) pumps water from the WTP through a 
network of trunk distribution mains to fill the Yaamba Road Reservoir which is the normal 
reservoir that supplies water to LSC. The Ibis Avenue WPS pumps water from the Yaamba 
Road Reservoir along the Rockhampton to Yeppoon Water Supply Pipeline to the Boundary 
Reservoir located halfway between Rockhampton and Yeppoon. The point of supply is on 
the outlet of the Boundary Reservoir. From here, the water is gravity fed (~140 m head) 
through 23.87 km of 600 mm DICL pipe to the Yeppoon West Valve Facility, and from here a 
further 3.3 km 750mm and 1.6 km of 600 mm DICL dedicated mains to Taranganba 
Reservoir. There are also 6 km of 600 mm DICL mains from the Yeppoon West Valve 
Facility that enter the existing trunk mains from the water treatment plant to the St Faith’s 
Reservoir. There is a single control valve at the Yeppoon West Valve facility that is operated 
by the WTP operators remotely, but is set manually. There are currently 4 customers 
between the Boundary Reservoir and the Yeppoon West Valve Facility (identified in 
Appendix 1) who are informed of any water quality issues, if required. 
The Bulk Water Supply Agreement requires that a minimum of 3 ML/d of water is sourced 
through the pipeline. At times when the demand of the Woodbury WTP averages less than 
15 ML/day, 3-5 ML/day treated water is sourced through the pipeline (e.g. 3 ML on 
weekdays, and typically closer to 5 ML on the weekends). When the WTP demand exceeds 
16 ML/day, 6-8 ML/day is sourced from the pipeline. However, LSC is not required to take 
non-compliant water and will shut down this supply if necessary. Under these circumstances 
the impacted customers are contacted (refer Appendix A).  



Livingstone Shire Council Drinking Water Quality Management Plan 
 

Document No. WMP.001 Version No.6   Date 20/09/2022 Page 40  

The water age in the pipeline is typically 5-7 days by the time it reaches the Yeppoon West 
Valve facility. 

2.3 Reticulation network  
The Capricorn Coast reticulation network consists of 450 km of pipes, with the following age 
and material breakdown (Figure 5). The majority of reticulation mains are 100mm-150mm, 
and the largest trunk mains reach up to 750mm diameter. 

 
Figure 5 Capricorn Coast Water Mains by Age and Material  
 
There are 11 reservoirs in the reticulation network, with a combined capacity of ~34 ML, or 
2 days supply. 
Table 11 Capricorn Coast reservoir details 
Reservoir 
Name 

Year 
Built 

Capacity 
(ML) Type/Design Roof 

Woodbury 
Heights 

1995 0.3 Concrete circular Fully enclosed concrete 

St Faith’s 1 1950 2.27 Concrete 
rectangular 

Fully enclosed metal sheet 

St Faith’s 2 1958 2.27 Concrete 
rectangular 

Fully enclosed metal sheet 

St Faith’s 3 2011 3.5 Concrete circular Fully enclosed concrete 
Meikleville Hill 1978 0.45 Concrete circular Fully enclosed metal sheet 
Pacific Hts 2002 4.2 Concrete circular Fully enclosed concrete 
Taranganba 1976 13.6 Concrete circular Fully enclosed metal sheet 
Lammermoor 
Hts 

2002 4.2 Concrete circular Fully enclosed concrete 

Emu Park 1983 2.27 Concrete circular Fully enclosed metal sheet 
Seaspray 2005 0.2 Concrete circular Fully enclosed concrete 
Keppel Sands 1983 0.68 Concrete circular Fully enclosed metal sheet 



Livingstone Shire Council Drinking Water Quality Management Plan 
[...]
Free Chlorine mg/L 4016 0 0.56 2 
Temperature °C 2989 14.5 23.10 32.9 

*results from 2017-2022 only 

 
 
 



Livingstone Shire Council Drinking Water Quality Management Plan 
 

Document No. WMP.001 Version No.6   Date 20/09/2022 Page 43  

Table 13 Verification monitoring data – Woodbury WTP raw and treated water, standard water analyses and heavy metals (2014-2022)  

Parameter Units 
Raw Treated 

Count Min Averag
e Max Stdev Count Min Average Max 

Nitrate mg/L 75 0.01 0.042 0.53 0.074 75 0.003 0.036 0.28 
Sulfate mg/L 100 1.0 3.2 26 3.9 101 2 25.36 34 
Fluoride (naturally occurring) mg/L 101 0.10 0.225 0.4 0.048 99 0.05 0.18 0.3 
Aluminium (acid-soluble)  mg/L 98 0.009 0.100 4.56 0.534 100 0.001 0.05 0.16 
Copper  mg/L 101 0.001 0.135 1.76 0.224 99 0.001 0.007 0.286 
Iron  mg/L 101 0.01 1.0 5.17 1.072 101 0.07 0.221 0.75 
Lead mg/L 101 0.001 0.003 0.009 0.001 101 0.006 0.006 0.006 
Manganese mg/L 101 0.002 0.017 0.08 0.018 101 0.001 0.007 0.037 
Zinc  mg/L 101 0.005 0.011 0.132 0.016 101 0.005 0.019 0.088 
pH  - 102 6.14 6.74 8.83 0.378 102 5.37 7.13 7.64 
Turbidity  NTU 102 0.3 2.522 6.7 1.238 102 0.1 0.66 6 
Alkalinity (Total as CaCO3) mg/L 102 1.2 7.266 24 3.602 102 2.0 16.75 48 
Calcium mg/L 102 1.0 1.765 11 1.702 102 1 10.7 15 
Chloride mg/L 100 21 32 42 4.043 100 22 35 46 
Colour (True) HU 102 2 46 215 34 102 1 3.49 60 
Conductivity µS/cm 101 35 150 1216 126 102 139 214 261 
Magnesium mg/L 102 2 2.254 3 0.432 102 2 2.264 3 
Nitrite mg/L 75 0.01 0.01 0.01 0.001 74 0.01 0.025 0.04 
Potassium mg/L 102 1.0 1.0 1.0 0.058 102 1 1 1 
Sodium mg/L 102 16 20.49 28 2.423 102 19 25.8 48 
Total Dissolved Solids (TDS) mg/L 102 49 94.41 431 43.776 102 61 135 181 
Hardness (Total as CaCO3) mg/L 102 8 13.5 36 4.770 102 11 36 47 
Total Organic Carbon (TOC) mg/L 32 1 4.2 13 2.596 31 1 2.1 2 
Arsenic mg/L 18 0.001 0.001 0.003 0.001 19 0.001 0.001 0.003 
Cadmium mg/L 18 0.00005 0.000 0.00005 0.000 19 0.0003 0.0003 0.0003 
Chromium mg/L 18 0.0005 0.001 0.0005 0.000 19 0.002 0.002 0.002 
Nickel mg/L 18 0.0005 0.001 0.005 0.001 18 0.0007 0.007 0.0007 
Selenium mg/L 18 0.005 0.005 0.005 0.012 17 0.005 0.005 0.005 
Mercury mg/L 13 0.00005 0.000 0.00005 0.000 14 0.00005 0.000 0.00005 
Cryptosporidium Oocyst

s/10L 
6 ND ND ND N/A 6 ND ND ND 

Giardia  6 ND ND ND N/A 6 ND ND ND 



Livingstone Shire Council Drinking Water Quality Management Plan 
 

Document No. WMP.001 Version No.6   Date 20/09/2022 Page 44  

Table 14 Verification monitoring data – Glenmore WTP raw and treated water, standard water analyses and heavy metals (2014-2022)  

Parameter Units 
Raw Treated 

Count Min Average Max Stdev Count Min Average Max 
Nitrate mg/L 100 0.006 0.133 0.96 0.154 100 0.005 0.197 1.3 
Sulfate mg/L 100 2.0 8.21 30 4.794 100 2 8.281 39 

Trihalomethanes  (THMs) (Total) µg/L N/A N/A N/A N/A N/A 23 20 39. 
791 

83 

Fluoride (naturally occurring) mg/L 100 0.05 0.103 0.27 0.042 100 0.0.05 0.096 0.32 
Aluminium (acid-soluble)  mg/L 99 0.01 0.365 2.4 0.409 99 0.005 0.015 0.12 
Copper  mg/L 96 0.0056 0.005 0.021 0.003 96 0.001 0.005 0.044 
Iron  mg/L 96 0.0077 2.89 15.4 2.347 96 0.0051 0.016 0.08 
Lead mg/L 96 0.0001 0.002 0.022 0.004 96 0.00006 0.0007 0.0059 
Manganese mg/L 96 0.0014 0.093 0.95 0.138 96 0.00012 0.007 0.41 
Zinc  mg/L 96 0.00075 0.015 0.092 0.014 96 0.00058 0.005 0.042 
pH  - 92 6.26 7.674 8.8 0.477 90 6.25 7.592 8.36 
Turbidity  NTU 100 2.9 145.316 1330 201.411 100 0.01 0.301 2 
Alkalinity (Total as CaCO3) mg/L 100 23 62.52 137 24.567 100 24 59.91 108 
Calcium mg/L 100 1.6 12.119 23 5.175 100 4.6 13.935 24 
Chloride mg/L 100 10 41.03 114 21.693 100 15 48.36 160 
Colour (True) HU 100 2 43.95 200 36.112 100 2 2.933 10 
Conductivity µS/cm 100 75 248.55 540 101.323 100 100 268.51 559 
Magnesium mg/L 100 1 8.40 24 4.663 100 3 8.009 22 
Nitrite mg/L 98 0.005 0.061 1 0.118 98 0.005 0.1445 1.1 
Potassium mg/L 99 0.23 3.620 8.0 1.166 100 1 3.492 6.0 
Sodium mg/L 100 1.1 21.774 50 9.644 100 5 22.175 49 
Total Dissolved Solids (TDS) mg/L 100 24 221.51 380 69.619 100 70 164.35 355 
Hardness (Total as CaCO3) mg/L 99 8 62.58 156 32.218 98 28 67.591 150 
Total Organic Carbon (TOC) mg/L 33 2.2 7.887 16 3.776 34 1.8 3.712 10 
Arsenic mg/L 10 0.0012 0.001 0.0025 0.011 8 0.00063 0.0006 0.00075 
Cadmium mg/L 13 0.00005 0.00005 0.00005 0.000 11 0.00005 0.000 0.00005 
Chromium mg/L 10 0.0019 0.006 0.016 0.005 10 0.00025 0.000 0.00025 
Nickel mg/L 12 0.00016 0.009 0.022 0.007 11 0.00023 0.00058 0.001 
Selenium mg/L 12 0.0005 0.0005 0.00072 0.000 11 0.00025 0.000 0.00025 
Mercury mg/L 12 0.00072 0.00072 0.00072 0.000 11 0.00005 0.000 0.00005 
Cryptosporidium Oocysts/10

L 
1 ND ND ND N/A 1 ND ND ND 

Giardia  1 ND ND ND N/A 1 ND ND ND 



Livingstone Shire Council Drinking Water Quality Management Plan 
 

Document No. WMP.001 Version No.6   Date 20/09/2022 Page 45  

Table 15 Verification monitoring data summary – Capricorn Coast (2014 to 2022) 
Parameter Units Count Min Average Max 

Free chlorine mg/L 980 <0.05 0.57 2 

Electrical conductivity µS/cm 1017 154 260 886 

pH - 1027 6.5 7.9 9.5 

True colour HU 907 <1 <1 10 

Turbidity NTU 1020 <0.05 0.24 4.67 

E. coli mpn/100mL 1152 <1 <1 <1 

THMs (Woodbury WTP) mg/L 32 19 43.93 68 

THMs (Capricorn Retic) mg/L  66 68 151 251 

Chlorate (Capricorn Retic) mg/L 12 0.118 0.335 1.14 
 

4 Hazards 
The hazards and unmitigated risks (Medium, High or Extreme) that are relevant to the 
Capricorn Coast service have been brought forward to the Risk Assessment.  

5 Risk Assessment 
The preventative measures that are present for the unmitigated risks have been identified. 
The mitigated risk is determined based on the likelihood and consequence of the hazard 
occurring in the presence of the preventative measure.  
Where a preventative measure is required to lower the risk to an acceptable level, the 
procedure used to ensure the measure is in place, and effective is identified. Where no 
formal procedure exists, a risk management improvement plan item is identified. 

6 Operational Monitoring 
The following parameters are monitored at the Woodbury WTP by SCADA with operational 
actions required outside the target range. The actions to return the process to the target 
levels are undertaken by the onsite operator. This section supplements the operational 
description provided above. 
Daily Laboratory Testing:  
Raw water: pH, Turbidity, Colour, Conductivity, Alkalinity, Temperature 
Dosed water: pH 
Clarifier: Alum dose rate set point, Turbidity, Colour 
Final Water: pH, Turbidity, Colour, Conductivity, Alkalinity, Temperature, Chlorine 
St Faiths Reservoir complex: pH, Turbidity, Colour, Conductivity, Alkalinity, Chlorine), 
Temperature. Note a flammable single sample tap has now been installed to obviate the 
need for grab samples from individual reservoirs and is considered more representative of 
water supplied. 
Daily Testing is written on the Operators Test Log Sheet and entered into W: drive. 
Online Continuous Monitoring: 
WTP Hydraulics: Raw water, filtered water, treated water, Rockhampton-Yeppoon pipeline 
flow rates, individual filter head loss.  
Dose Rates: PAC, hydrated lime, aluminium sulphate, polyelectrolyte, chlorine gas, soda 
ash 



Livingstone Shire Council Drinking Water Quality Management Plan 
 

Document No. WMP.001 Version No.6   Date 20/09/2022 Page 46  

Online Chemical parameters: pH – pH correction, Clearwater, Turbidity – Clearwater, 
Disinfection Residual – Clearwater, St Faiths, Taranganba, Emu Park, Keppel Sands 
(Boundary Reservoir – for information, not controlled by Livingstone SC).  



Livingstone Shire Council Drinking Water Quality Management Plan 
 

Document No. WMP.001 Version No.6   Date 20/09/2022 Page 47  

Table 16 Mitigated risk assessment – Capricorn Coast 

Process 
Step Hazardous Event 

Hazards 
managed by 

same 
barriers 

Unmitigated 
Risk 

Primary 
preventative 

measure 

Other 
Preventative 

Measures 

Mitigated 
Uncertainty Documented 

Procedure 
Risk Management Improvements 

Comments 
Consequence Likelihood Risk Immediate Short term  Long Term 

PAC dosing Failure of PAC dosing Taste and 
odour High 10 

SCADA control 
and alarms 

Duty/standby 
pumps 

Spare pumps  Minor Unlikely Low 4 Confident           

PAC dosing 
Toxic algal bloom in 
Kellys, breakthrough 

WTP 

Cyanobacteria 
(Woodbury) Medium 8 PAC, 

Chlorination 

Oxidation 
during 

disinfection 
step 

Moderate Rare Low 3 Confident 
SCADA 

alarms and 
actions  

        

Clarifier 
return 

Recontamination from 
supernatant 

Protozoa 
(Woodbury) Extreme 20 

Filtration 
 interlocked to 

inflow 
  Catastrophic Unlikely High 10 Estimate   

 Turbidity 
analyser 

installed on 
return line & 
automatic 

plant 
shutdown on 
high turbidity 
programmed. 

    Rate of return 4.5L/sec 
= 2-3% of plant flow 

pH 
adjustment 

Change in raw water 
quality, failure to 

dose/overdose of lime 

pH (high or 
low) Medium 6 

auto plant 
shutdown <6.2 or 

>7.7 
  Minor Unlikely Low 4 Confident           

Coagulation 

Coagulation failure 
(e.g. change of raw 
water quality, non-

optimal dose) 

Heavy metals Medium 6 

Alarms on loss of 
dosing & mixer 

failure 
Re-order at 12kL 

(of 30kL) tank, 
supply arrives 

within a few days 
Operator 

inspections 
(daily) 

Filtration 
(oxidation with 
chlorination) 

Minor Unlikely Low 4 Confident     

Investigate 
Installing 

ORP analyser 
at Woodbury 
WTP inlet  

  

Loss of dosing pump - 
plant alarm; plant shut 

down if rapid mixer 
goes down 

Coagulation Failure of alum pump Colour High 10 

Duty/standby 
pumps 

Operator 
inspections 

(daily) 

PAC Minor Unlikely Low 4 Confident         

duty standby, daily 
operator testing for 

colour, monthly jar test 
(or change), SCADA 

Coagulation Bypass of coagulation Colour High 10 

Only considered 
during 

emergencies 
Can only operate 

on-site via 
SCADA (can't 

operate from off-
site) 

Filtration   Minor Rare Low 2 Confident           

Filtration Source contamination Protozoa 
(Woodbury) Extreme 20 

Filtration with 
individual filter 

turbidity 
monitoring. Filter 
alarm at 0.3NTU, 

filter stops 
production at 
0.5NTU for 5 

mins 

Coagulation; 
ability to source 
additional water 

from 
Rockhampton 

Catastrophic Unlikely High 10 Estimate   

Review 
turbidity-
based 

backwash 
triggers (e.g. 
>0.3 NTU for 

14mins if 
possible) 

Consider 
installing a 

turbidity 
meter at the 
clarifier to 
provide 
advance 

warning of 
carryover 

Structural 
works and 
filter media 

replacements 
started 

October 2022 
 

Consider 
undertaking 
Cost-Benefit 
Analysis for 

installation of 
UV at 

Woodbury 
WTP 

Multiple periods in 2019 
where turbidity spiked 

above >0.5NTU 



Livingstone Shire Council Drinking Water Quality Management Plan 
 

Document No. WMP.001 Version No.6   Date 20/09/2022 Page 48  

Process 
Step Hazardous Event 

Hazards 
managed by 

same 
barriers 

Unmitigated 
Risk 

Primary 
preventative 

measure 

Other 
Preventative 

Measures 

Mitigated 
Uncertainty Documented 

Procedure 
Risk Management Improvements 

Comments 
Consequence Likelihood Risk Immediate Short term  Long Term 

Filtration Breakthrough Protozoa 
(Woodbury) Extreme 20 

Filtration with 
individual filter 

turbidity 
monitoring. Filter 
alarm at 0.3NTU, 

filter stops 
production at 
0.5NTU for 5 

mins 

2min filter to 
waste following 

backwash  
Catastrophic Rare Low 2 Confident         

Backwash pumps 
replaced several years 

ago 

Filtration Failure filtration/ soda 
ash Turbidity Medium 8 

SCADA Control, 
turbidity 

monitoring, 
backwash 

  Minor Possible Medium 
6 Confident 

SCADA 
alarms and 

actions  
  

Duty/standby 
soda ash 
pumps at 
Woodbury 
WTP are 

installed & 
spares have 

been 
purchased. 

    

Disinfection Underdosing Bacteria/Virus 
(Woodbury) Extreme 20 

SCADA 
controlled 

disinfection with 
alarm at 0.9mg/L 
auto-shutdown at 

<0.5mg/L for 
5mins 

  Catastrophic Rare Medium 
6 Confident 

SCADA 
alarms and 

actions (CCP 
procedure) 

  

Investigate 
auto-removal 

of control 
system inhibit 

(e.g. when 
calibrating) 

To be 
investigated 

during 
filtration 
upgrade 
SCADA 

programming.  

CT at CWT outlet 
calculated to be 
16.2mg.min/L at 

0.5mg/L; assuming 
baffle factor of 0.1. 

One customer close to 
the treatment plant 

Disinfection Overdose Chlorine Medium 9 

SCADA 
controlled 

disinfection with 
auto-shutdown at 
>3mg/L for 5mins 

  Moderate Rare Low 3 Reliable 

SCADA 
alarms and 

actions (CCP 
procedure) 

      

Has not happened at 
Woodbury - confirm  

CCP procedure 
developed. 

Pipeline 
Importation of water 

outside of agreed 
quality limits 

Chlorine / 
turbidity / pH Medium 9 Bulk water supply 

agreement  Moderate Rare Low 3 Confident Supply 
agreement    

Unmitigated risk 
assumes RRC 

DWQMP is functioning 

Pipeline Recontamination of 
reservoirs/network 

Protozoa 
(network) Medium 6  Reservoir design   Catastrophic Rare Medium 

6 Reliable         
Maintaining chlorine 
residual in network 

reduces risk.  

Pipeline 
Recontamination/ 

secondary disinfection 
failure 

Bacteria/Virus 
(Glenmore) Medium 6 Maintain residual,  

re-chlorination   Catastrophic Rare Medium 
6 Confident 

SCADA 
alarms and 

actions  
      

Weekly testing from 
FRW at handover, LSC 

weekly 

Pipeline Opportunistic 
contamination 

Opportunistic 
Pathogen 
(Naeglaria 

fowlerii) 

Medium 5 Disinfection 
residual 

Mains break 
procedure Major Rare Medium 

5 Estimate 
SCADA 

alarms and 
actions  

      
Maintaining chlorine 
residual in network 

reduces risk.   

Pipeline Breakthrough from 
WTP 

Manganese 
(Glenmore) Low 3 Nil   Moderate Rare Low 3 Reliable        

LSC samples water 
supplied weekly. 

Access to FRW online 
residual monitoring.  

Pipeline Overdose  Chlorine Medium 9 
SCADA Alarms 
and associated 

actions 
  Moderate Unlikely Medium 

6 Certain 
SCADA 

alarms and 
actions  

      

LSC samples water 
supplied weekly. 

Access to FRW online 
residual monitoring.  



Livingstone Shire Council Drinking Water Quality Management Plan 
 

Document No. WMP.001 Version No.6   Date 20/09/2022 Page 49  

Process 
Step Hazardous Event 

Hazards 
managed by 

same 
barriers 

Unmitigated 
Risk 

Primary 
preventative 

measure 

Other 
Preventative 

Measures 

Mitigated 
Uncertainty Documented 

Procedure 
Risk Management Improvements 

Comments 
Consequence Likelihood Risk Immediate Short term  Long Term 

Pipeline 
Reaction of organic 

matter with chlorine in 
pipeline 

Disinfection 
byproducts Medium 6 

Control 
disinfection 

levels, not supply 
from pipeline 

Communication 
between 
providers 

Moderate Unlikely Medium 
6 Reliable 

SCADA 
alarms and 

actions  
     

Control measures 
include not supplying 

from this source, 
increased blending etc. 

Pipeline Mains break Failure of 
supply Medium 8 Mains break 

procedure 

Asset 
replacement/ 
management 

Minor Unlikely Low 4 Confident           

Pipeline Any error Operator error High 15 

Chlorination post 
Mt Charlton.  

Reliant on FRW 
processes to 

identify issues.  

  Catastrophic Rare Medium 
6 Reliable staff training 

documented        

LSC samples water 
supplied weekly. 

Access to FRW online 
residual monitoring.  

Pipeline Deliberate actions Terrorism 
/sabotage High 10 

Inspections, site 
security, site door 

alarms, ERP 
  Catastrophic Rare Medium 

6 Estimate           

Reticulation Contamination Protozoa 
(network) Medium 6 

Mains break 
procedure, 

network pressure 
  Catastrophic Rare Medium 

6 Reliable           

Reticulation Recontamination 
reservoirs/ retic 

Bacteria/Virus 
(Network)  High 10 

Residual 
disinfection, 
redosing at 

reservoirs, mains 
break procedure, 
network pressure 

Quarterly 
inspections of 

reservoirs 
Catastrophic Rare Medium 

6 Reliable 
SCADA 

alarms and 
actions  

      

New 
 re-chlorination station 

at Pacific Heights 
Reservoir 

Reticulation Contamination 

Opportunistic 
Pathogen 
(Naeglaria 

fowlerii) 

Medium 5 Disinfection   Major Rare Medium 
5 Reliable 

SCADA 
alarms and 

actions  
      

 Maintaining chlorine 
residual in network 

reduces risk.   

Reticulation Resuspension/biofilm 
/ main break Turbidity Medium 8 SCADA, main 

break   Minor Likely Medium 
8 Confident mains break 

procedure,   

Have 
conducted 

disinfection & 
mains  brake 
procedure. 

  
Maintaining chlorine 
residual in network 

reduces risk.    

Reticulation 
Reaction of organic 

matter with chlorine in 
reticulation 

Disinfection 
byproducts Medium 6 

Removal of 
organics through 

treatment and 
disinfection 

management 

 Scheduled 
mains flushing 

program 
Minor Unlikely Low 4 Reliable         

THMs - 2014-2020 data 
average 140ug/L, 
maximum 250ug/L 

Reticulation Redosing multiple 
times Chlorate Medium 9     Moderate Possible Medium 

9 Reliable         

minor as there is no 
current health value. 

Have only had 2 
excursions above 
proposed limit at 
Keppel Sands 

Reservoir. 

Reticulation Supply zone failure Failure of 
supply Medium 8 

Generator 
backup, and 
duty/standby, 

Alternate supply 

  Major Rare Medium 
5 Confident           

Reticulation Backflow Bacteria/Virus 
(Network)  High 10 

All metered 
connections have 

backflow 
prevention. 
Disinfection, 
pressurised 

scheme 

  Catastrophic Rare Medium 
6 Reliable         Not aware of any 

unmetered connections 



Livingstone Shire Council Drinking Water Quality Management Plan 
 

Document No. WMP.001 Version No.6   Date 20/09/2022 Page 50  

Process 
Step Hazardous Event 

Hazards 
managed by 

same 
barriers 

Unmitigated 
Risk 

Primary 
preventative 

measure 

Other 
Preventative 

Measures 

Mitigated 
Uncertainty Documented 

Procedure 
Risk Management Improvements 

Comments 
Consequence Likelihood Risk Immediate Short term  Long Term 

Reticulation Backflow Chemical Medium 6 

All metered 
connections have 

backflow 
prevention 

Disinfection, 
pressurised 

scheme 

  Moderate Rare Low 3 Reliable         Not aware of any 
unmetered connections 

Re-
chlorination Overdose Chlorine Medium 9 SCADA   Moderate Unlikely Medium 

6 Reliable 
SCADA 

alarms and 
actions  

      

Emu Park Reservoir - 
optimised dosing at 
reservoir to correct 

issue 

Whole of 
System 

Woodbury plant 
failure 

Failure of 
supply Medium 8 Alternate supply   Major Unlikely Medium 

8             

Whole of 
System Mistakes Operator error High 15 

Operators trained 
to Cert 3, monthly 
toolbox, prestart 

meeting 

Work 
instructions for 
various tasks, 
buddy up new 
Operators with 
experienced 
Operators 

Catastrophic Rare Medium 
6   

SCADA 
alarms and 

actions  
        

Whole of 
System 

Deliberate 
contamination (incl 

cyber security attacks 
with a physical 

element) 

Terrorism 
/sabotage High 10 

Security fencing/ 
locked gates, 

SCADA 
monitoring, 

separate SCADA 
levels  

Some water 
pump stations 

have door 
alarms 

Catastrophic Unlikely High 10 Confident 

SCADA 
Cyber 

Security 
Procedure 

(March 2020) 

  

Develop 
scope of 

works for site 
security 

upgrades 

Undertake site 
security 

upgrades 

This risk aligns with the 
assessment made in 
LSC procedure for 

Cyber Security 
management 

Whole of 
System 

Change to SCADA 
limits resulting in 

compromised system 
operation 

Bacteria/Virus 
(Woodbury) Extreme 20 Operator training    Catastrophic Unlikely High 10 Estimate     

Review 
SCADA 
access 

protocols to 
determine if 
any short-

term 
improvements 
are available  

Consider 
engaging an 

expert to 
undertake a 

cyber security 
review  

Need to retain 
standalone SCADA 

system at WTP to allow 
plant control when 

comms are down. No 
identified solution for 

password management 
consistency between 
normal user accounts 

and on-site WTP 
SCADA system (i.e. 
users passwords will 
become out of sync 

over a short period of 
time) 

Whole of 
System 

Unauthorised remote 
access to systems 

leading to water 
quality impacts 

Terrorism 
/sabotage High 10 

Password 
policies 

Firewalls 
Antivirus software 

SCADA user 
access register 
defines levels 

of access 
System 
backups 

Catastrophic Rare Medium 
6 Confident 

SCADA 
Cyber 

Security 
Procedure 

(March 2020) 

    

Consider 
engaging an 

expert to 
undertake a 

cyber security 
review  

Cybersecurity exercise 
undertaken September 

2022.  

Whole of 
System 

Insufficient Operators 
available  

Bacteria/Virus 
(Woodbury) Extreme 20 

Disaster 
Management; 
likely call on 
neighbouring 
Councils for 
assistance 

Contract 
Operators 
potentially 

available; 2 
additional staff 
being trained to 

Cert III level 

Catastrophic Possible High 15 Estimate     

Prepare a 
business 
case for 

additional 
Operator(s) - 

Complete 

  

Have 6 Operators now 
and  

QLDWater may be able 
to coordinate 

assistance and provide 
recommendations for 

support 
COVID-19 could be a 

significant impact 

Whole of 
System 

Breakdown of sodium 
hypochlorite Chlorate Medium 9 Chemical 

turnover   Moderate Rare Low 3 Reliable         
Previous results were 

low; testing 
recommencing 2021. 



Livingstone Shire Council Drinking Water Quality Management Plan 
 

Document No. WMP.001 Version No.6   Date 20/09/2022 Page 51  

 PART 3 THE CAVES DRINKING WATER SCHEME 

1 Overview of Scheme 
The entire water supply for The Caves is sourced from, and is a zone within the Glenmore 
Water Treatment Plant reticulation network. The local government boundary cuts this area 
from the Glenmore WTP reticulation network. LSC has no role in treating the water for the 
scheme with the exception of re-chlorination at Mt Charlton reservoir.  
The Caves area, located to the North of Rockhampton, includes the Mt Charlton, Ramsay 
Creek, Etna Creek, Glenlee, Glendale, Rockyview, and The Caves communities. The point 
of supply to LSC is at the outlet of Ramsay St Pump Station. The Mt Charlton Reservoir, 
located past The Caves, is currently the only rechlorination location. The Capricorn 
Correctional Centre is a major customer in this zone (second largest water user in all 
networks). Disinfection residuals are not currently well maintained in the area between the 
Ramsay St Pump station and the Mt Charlton reservoir. This includes the Capricorn 
Correctional Centre, and the communities of Etna Creek, Glenlee and Glendale.  

1.1 Catchment description 
The Caves water supply scheme is a multiple entity scheme where the water treatment is 
undertaken by RRC. The source water for this scheme is the treated water from the 
Glenmore WTP. Nonetheless, there is benefit in briefly describing the catchment from which 
Rockhampton sources their water as it impacts on LSC customers.  
The Glenmore WTP draws raw water from the Barrage on the Fitzroy River. The Barrage 
sits at the bottom of the Fitzroy River Catchment which is the second largest in Australia 
covering in excess of 140,000 km2. Due to the size of the catchment and the predominantly 
sub-tropical climate, the system is subject to highly variable but historically reliable flows with 
an average discharge between 5,000,000 and 6,000,000 ML/year. FRW operates the 
Barrage in accordance with a Resource Operations Plan (ROP). 
The Barrage impoundment and upstream catchment are unprotected surface waters that are 
highly impacted by a multitude of different land use practices and industrial activities that 
occur in the various sub-catchments within the Fitzroy Basin. As such the raw water in the 
Barrage storage is subject to the potential impacts that occur within the catchment. Typical 
water quality issues that arise include cyanobacterial blooms, mine water discharges that 
alter water quality aesthetics and high flow or flooding events that lead to highly variable raw 
water quality e.g. rapid changes in turbidity (up to 2000 NTU), and fluctuations in iron and 
manganese concentration.  



Livingstone Shire Council Drinking Water Quality Management Plan 
 

Document No. WMP.001 Version No.6   Date 20/09/2022 Page 52  

 
Figure 6 The Caves schematic 
 

2 Scheme Infrastructure and Operation 
2.1.1 Glenmore Water Treatment Plant 
The Glenmore WTP in Rockhampton is owned and operated by Rockhampton Regional 
Council, and this information is included here for completeness of understanding of potential 
risks that LSC` may have to manage. 

The Glenmore WTP has a maximum capacity to treat 120 ML/d. 
The design of the Glenmore WTP has been maximised to handle very high raw water 
turbidity and the WTP can treat raw water with turbidity in excess of 2000 NTU.  
Raw water is pumped to the inlet of the WTP where the option exists for pre-chlorination or 
chlorine dioxide dosing (oxidation of iron and manganese, or for treating algal toxins). 
Influent raw water is dosed with a coagulant and pumped into two identical parallel train 
flocculation/sedimentation basins. 
Powdered Activated Carbon is added to remove colour, and polyacrylamide is added as a 
water clarification aid.  
Water then passes through the sedimentation tank (chlorine dioxide can be dosed here 
also), and clarified water (target turbidity of 1.0 to 1.5 NTU) is collected via finger weirs into 
collection channels which then transfer the clarified water to the filters. 
Filtration is achieved using 10 rapid gravity sand and garnet filters. Each filter contains a 
filter-to-waste function which enables poor quality filtered water to be wasted until the target 
water quality is achieved. Filters typically produce water with turbidity of <0.1 NTU.  
Filtered water is dosed with hydrated lime by one of two duty/standby lime feeding systems 
to correct pH (pH 7.8 target) and is then disinfected with chlorine gas with a free chlorine 
residual setpoint of 1.1 mg/L with a target range of 0.5 to 1.5 mg/L of free chlorine 
(alternatively, chlorine dioxide is able to be used for disinfection).  



Livingstone Shire Council Drinking Water Quality Management Plan 
 

Document No. WMP.001 Version No.6   Date 20/09/2022 Page 53  

The Glenmore high-lift water pump station (WPS) pumps water from the WTP through a 
network of trunk distribution mains to fill the Yaamba Road Reservoir which is the normal 
reservoir that supplies water to LSC.  
2.1.2 Reticulation: 
The FRW owned Yaamba Road Reservoir supplies water via the Ibis Ave WPS to the 
transfer point with LSC (Ramsay Creek flowmeter) from where water feeds the Glenlee, 
Glendale, Rockyview and Etna Creek areas as well as filling the Mt Charlton Reservoir and 
The Caves Reservoir. There is also a water meter at Argyle Avenue, where responsibility is 
again assumed by FRW. 
The Mt Charlton Reservoir is a fully enclosed and vermin proof 9 ML concrete reservoir 
constructed in 1925. LSC operates a rechlorination facility at this location, with dosing of 
sodium hypochlorite, interlocked to inflow with a target residual of 0.8 mg/L. SCADA 
monitors the disinfection concentration, and action alarms indicate when the target range is 
exceeded, and callouts if the concentration is above 1.8 or below 0.3 mg/L. 
The Mt Charlton Reservoir re-chlorination manages the risks due to the long service line 
from Rockhampton, and following re-chlorination, The Caves receives good residuals from 
Mt Charlton, but can receive low residuals when the supply bypasses the reservoir at times 
of high demand. However in these circumstances, the residuals are improved due to the 
lesser water age. There is a dead end at Barmoya Rd, the Caves. This site is regularly 
turned over as there is a standpipe access from the hydrant at the end of the line, and the 
dead end is located ~300m from the Caves Pub sampling location. 
In contrast, the correctional centre and areas between the point of supply and the Mt 
Charlton reservoir often have difficulties maintaining disinfection residual. LSC does not 
have any disinfection facilities between the point of supply and Mt Charlton, so relies on 
FRW to manage the risk.  
The Caves area is tested regularly for E. coli, with no detections of E. coli in weekly testing 
undertaken since de-amalgamation in 2014.  
The reticulation network within The Caves contains 76km of pipes of the following materials 
and ages (Figure 7). Pipes are generally 100mm and 150mm reticulation mains, and 600mm 
trunk mains.  
 

 
Figure 7  The Caves Water Mains by Age and Material 
 
The following Reservoirs are located in The Caves area.  
 



Livingstone Shire Council Drinking Water Quality Management Plan 
 

Document No. WMP.001 Version No.6   Date 20/09/2022 Page 54  

Table 17 The Caves reservoir details 
Reservoir Name Year 

Built 
Capacity 

(ML) Type/Design Roof 

Mt Charlton 1925 9.0 Concrete rectangular Fully enclosed metal sheet 
The Caves 1 & 2 1985 2 x 0.1 2 x Concrete circular Fully enclosed concrete 

 

3 Water Quality Information 
Verification monitoring results for the Caves has been summarised in Table 18.  
Table 18 Verification monitoring data summary – The Caves reticulation (2014 to 
2022) 

Parameter Units Count Min Average Max 
Free chlorine mg/L 163 0 0.545  1.63 

Electrical conductivity µS/cm 207 114 285 550 

pH - 206 6.9 7.7 8.53 

True colour HU 206 0 0.25 8 

Turbidity NTU 204 0.06 0.16 1.48 

E. coli mpn/100mL 234 ND ND ND 
THMs mg/L 32 58 125 185 

Chlorate mg/L 66 0.027 0.12 0.25 



Livingstone Shire Council Drinking Water Quality Management Plan 
 

Document No. WMP.001 Version No.6   Date 20/09/2022 Page 55  

4 Hazards 
The hazards and unmitigated risks (Medium, High or Extreme) that are relevant to the 
scheme have been brought forward to the Risk Assessment.  

5 Risk Assessment 
The preventative measures that are present for the unmitigated risks have been identified. 
The mitigated risk is determined based on the likelihood and consequence of the hazard 
occurring in the presence of the preventative measure.  
Where the mitigated risk is unacceptable, risk improvement items have been identified. 
Additional risk improvement items have been identified if they are deemed necessary. 

6 Operational Monitoring 
The Caves scheme has SCADA monitoring of reservoir levels at both Mt Charlton and The 
Caves, and disinfection residual concentration in The Mt Charlton Reservoir (target typically 
0.8 mg/L), with alarms outside the target range, and operator call-out if residual is <0.3 or 
>1.8 mg/L. 
 



Livingstone Shire Council Drinking Water Quality Management Plan 
 

Document No. WMP.001 Version No.6   Date 20/09/2022 Page 56  

Table 19 Mitigated Risk Assessment – The Caves 

Process 
Step Hazardous Event Hazards managed 

by same barriers 
Unmitigated 

Risk 
Primary preventative 

measure 
Mitigated 

Uncertainty Documented 
Procedure 

Risk Management Improvements 
Comments 

Consequence Likelihood Risk Immediate Short term  Long Term 

Bulk water 
supply 

Importation of water 
outside of agreed 

quality limits 
Chlorine / turbidity / pH Medium 9 Bulk water supply 

agreement Moderate Rare Low 3 Confident Supply 
agreement     

Reticulation 
Recontamination of 
reservoirs/network 
(Mount Charlton) 

Bacteria/Virus 
(Network)  High 10 

 Reservoir design, network 
pressure (note - issues with 

Mount Charlton) 
Catastrophic Unlikely High 10 Reliable   

Implement 
weekly 

verification 
monitoring at 

Mount 
Charlton 

Reservoir (E. 
coli and 
chlorine) 

Address vermin 
proofing and 

reservoir 
integrity 

breaches upon 
inspections 

where a high 
risk is identified 

Replace roof 
structure 

and sheeting 
on Mount 
Charlton 
Reservoir 

(To be 
completed 

end of 
October 
2022)) 

Risk scoring based on Mount 
Charlton Reservoir. Leaks in 
reservoir have being repaired 
and roof To be completed end 

of October 2022). 

Reticulation Recontamination/ 
disinfection failure 

Bacteria/Virus 
(Network)  High 10 

Maintain residual,  
rechlorination, network 

pressure. 
Major Unlikely Medium 8 Confident SCADA alarms 

and actions        